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1. Name of the mesicinal produc

2. Couattialive and guaniitative composiion
3. Pharmacestical form

4, Chnecal particylars

' This medicinal product is subject to additional monitoring. This will aliow guick identification of new safety i i 2 are asked to report any suspected adverse reactions. See section 4.8 for how to report adverse
reactions,
1. Name of the medicinal product
NUCEIVA 50 Units powdaer for solution for Injection
2. Qualitative and quantitative composition
Each vial ins 50 Units botul tootin type A prod by Clostridiy fis
After reconstitution each 0.1 mL of the solution contains 4 Units.
For the full list of excipients, see section 6.1.
3. Pharmaceutical form
Powder for solution for injection.
White powder.
4, Clinical particulars
4.1 Therapeutic indications

NUCENVA s i for the y impr in the app of mod i wvertical lines between the
yot seen al I frown (glabellar lines), when the severity of the above facial ines has an important
psychological impact in adults below 65 years of age.

4.2 Posology and method of administration

NUCEIVA should only bo | with appropriate qualifications and exp inthe of

by physi
glabellar lines and the use of required equipment.
Posology
Tha recommaendad injection per muscle site is 4 0.1 mL. Five injection sites (see Figure 1): 2 injoctions in each
conmugator muscle {inferior medial and superior medial aspect) and 1 injection in the procens muscle for a total dose of
20 Units,
Botulinum toxin units are not interchangeabde from one product to another. Doses recommended are different from other
lbotulinum toxin praparations.
In the absence of adverse reactions during the initial treatment, an additional course of trealment can be performed
subjoct to a minimum interval of 3 months between the Inilial and repeal lreatment.

In the event of treatment fadure (no visible imp of flar Enes at i frown) one month after the first
course of the i ) appH may ba

+ Examination of the causes of fadure, e.g. inapf jjection technigue, i les injected, and formation of
*R luation of the appropri f with botulinum toxin type A.

The efficacy and safely of repeat injections beyond 12 months has not been evaluated.

Eidoity patients

Thare are limited clinical data with NUCEIVA in patients older than 65 years (see seclion 5,1). NUCEIVA is not
recommended for use in patients over 65 years of age.

No specific dose adjustment is required for usa in the elderly,

Paediatric population

There is no relevant use of NUCEIVA in the paediatric population,

Mathod of administration

Intramuscular use.

Onge reconsfituted. NUCEN/A should only be used to ireat o singlo patonl. during A single session,
Precaution lo be laken hefore manipulating or administering the product

For instructions for use, before manipulating or administering the product, handling and disposal of the vials,
seo section 6.6.

Care should be taken lo ensure that NUCEIVA is not injected into a blood vessel when it is injected in the vertical lines
t the eyeb soen al i frown (also known as glabellar lines) (see section 4.4),

Physical ipulation (such as of the injection site in the i diate post ink ion period should be
avaided.

Administration instructions for Glabellar Lines seen at maximum frown

Reconstituled NUCEIVA (50 Units/1,25 mL) ks Injected using a sterfle 30 gauge neadle.

In erder to reduco the complication of eyelid plosis the following steps should be taken:

= Two injections should be d in each gator musche (inferior medial and superior medial aspect) and 1
injection in the procerus muscle for a total dose of 20 Units,

= Injection near the levator palpebrae superions should be avoided, particulary in patients with larger brow depressor
complexes,

= Lateral corrugator injoctions should be placed at least 1 cm above the bony supraorbital ridge.

Figure & Injection Points




4.3 Contraindications

Hyp itivity to the aclive sub or to any of the exciplents listed in section 6.1,
Generalised disorders of muscle aclivity (e.g. myasthenia gravis or Eaton Lambert Syndrome)
ori ion at the prog injection sites,

4.4 Spocial ings and p i for use

Ganaral

The anatomy and anatomical land marks of p gator supercilll ies and the q lar and
in the g region must be prior to ini ion of NUCEIVA. Injection into
ical struct such as nerves and blood vessels, must be avoided,

Localised pain, P thesia, hyp " i o locallsed Infection,

ing and/or bruising have baen i with the inj Neadlmlatsdpalnandmrmmtymmlmin

g P t Fp Ll Y P

Caution should be taken when the targeled muscle shows pronouced weakness or atrophy.

‘Care should be taken 1o ensure that NUCEIVA is not injected into a blood vessel when it is injected in the glabeliar lines
s@an al maximum frown (see section 4.2).

There is a risk of eyelid plosis following treatment (see section 4.2).

‘Caution should ba taken if P jons have with L toxin inj

Bleeding disorders

‘Caution should be exercised when NUCEIVA is used in with bleeding disorders as injection may lead to bruising,
Local and distant soread of loxin affect

Adversa reactions possibly related to the spraad of toxin distant from the site of administration have been repontad vary
rarely with botulinum toxin (see section 4,8), Swallowing and breathing difficullies are senous and can result in death,
Injection of NUCEIVA is not recommended in palients with a history of dysphagia and aspiration,

Patiants or g should be 10 seek i cara if speech or i y o

arise.

P . Jar disord

Palsemm'm gnised la¢ dhsorders may be at i d rigk of clinically significant systemic effects,
dy gla and ! i hmwmdomufho‘hﬁmmmniwak In some of these

cases, nrspnama haslam several monmsand required placement of a gastric feeding tube (see section 4.3),

‘Caution should also ba exercised when botulinum toxin type A is used for of with amyotrophic |ateral

serusis or with periphersl i

Hypersonsitivity reacions

An anaphylactic reacbon may occur very rarely after injection of botuli toxin. Epinephrine (ad fine) or any other

antl-anaphylactic measures should therefore be available.

Anlibody formation

Antibodies to botulinum toxin type A may develop during treatment with botulinum toxin. Some of the antibodies formed
are nwtmlnlng which may lead to treatment fadlure of botulinum loxin ype A.

4.51 ion with other medicinal preducts and other forms of Interaction
Mo interaction studies have been performed.
Theoretically, the effect of botuli toxin may be by or other
medicinal products thal interfere with d lon {e.g. blocking medicinal products).
Tho effect of g diffaront b i ypos ot tho same time or within several months of sach
ather is unknown. i ik ke may ba by ion of anothaer botuli ‘teoading
prior o the resolulion of the effects of a previously i d botuli towin,

4.6 Fertility, pregnancy and lactation

Pregnancy.

There are no adequate data from the use of botulinum toxin type Ain preumntwm Animal studies are insufficient
mhmmwmmmw!mmﬁm NUCEIVA is not rec d during preg y and in women of
hildb P i not using L

Breast-feading

There is ne information on whether NUCEIVA |s in human breast milk. NUCEIVA should nol be used during
breast-feeding.

Eartity

The affact of NUCEIVA on human fertllity is unknown. However, another botulinum toxin type A has been shown to impair
the ferblity of male and fermale animals.

4.7 Effects on ability to drive and use machines

NLICEIVA has a minor or moderate influence on the ability to drive and use ines, There isa p ial risk for
thenia, muscle weak 2zl and visual disturbance, which could affect driving and the operation of machinery.
4.8 Undesirable effects
Summary.of the safsty. profile
Serious undesirable effects that may occur following Irualmenl with NUCEIVA include eyelid plosis, an Irnmur-e
response, distant spread of toxin, or ofa cular di and
reactions. The most commonly reported advarse affacts during are inQWem‘

followed by eyelid plosis, occurring in 1.0% of patients.



Tabulated list of ad s

Table 1 The NUCEIVA related adverse reactions are classified by System Organ Class and frequency defined as follows:
Very commeon (2 1/10); common (= 1/100 to <1/10); uncommon (= 1/1,000 to <1/100); rare (= 1/10,000 to <1/1,000); very
rare (<1/10,000).

System Qrgan Class Preferred Term Frequency
Infections and infestations |Upper respiratory tract infection Rare
IPswhial:ic disorders Depression Rare
|Ne~ous system disorders !Hsadacho Common
EDizzlnass, migraine, muscle tona disorder, |Uncommon
speech disorder
IDymsﬂmia, head discomfort, Rare
hypoaesthesia, paraesthesia, sensory
disturbance
|Eye disorders |Eyelid ptosis Common

Asthopenia, blepharospasm, brow ptosis, |Uncommon
eyelid oedema, eye swelling, vision blurred

|Diplopia, dry eye, eyelid sensory disorder |Rare

|Ear and labyrinth disorders Vertigo Rare
Vascular disorders Flushing Rare
Respiratery, thoracic and Epistaxis Rare
mediastinal disorders

Gastrointestinal disorders Diarrhea Rare

Skin and subcutaneous lissue !Pruritis Uncommeon
disorders

lDermal cyst, erythema, photosensitivity Rare
reaction, skin mass, skin tightness

Musculoskeletal and connective Muscle twilching, musculeskeletal pain, Rare

tissue disorders myalgia, neck pain
General disorders and Application site bruising, influenza like Common
administration site conditions illness, injection site bruising, injection site
pain, injection site swelling
Injection site: erythema, injection site Rare
paresthesia, injection site pruritis, pain,
tendemess
Investigations Intraocular pressure test Rare
Injury, poisoning and procedural Contusion Uncommon
complications
Post-procedural swelling, procedural Rare

!haadache

Note: Of the 1659 subjects treated with NUCEIVA, rare events occurred in 1 subject only. Uncommon events occurred in
between 2 and 7 subjects.




Description of selected adverse reactions
Application related adverse reaclions

Application related undesirable effects that have been reported following administration of NUCEIVA are uncommon
events individually, commen when added together, These include application and injection site bruising, injection site
pain and injection site swelling. Rarely occurring injeclion site events that have been reported include erythema,
paraesthesia, prurifis, pain and tendemess.

Undesirable effects of the substance class botulinum loxin type A

Muscle alrophy

Muscle atrophy is expected after repeated botulinum treatment secondary to the flaccid paralysis of the treated muscles.
Toxin spread

Adverse reactions possibly related to the spread of toxin distant from the site of administration have been reported very
rarely with botulinum toxin (e.g. muscle weakness, breathing difficulties, dysphagia or constipation) (see section 4.4),

Hypersensitivity reactions

An anaphylactic reaction may occur very rarely after injection of botulinum toxin. Epinephrine (adrenaline) or any other
anti-anaphylactic measures should therefore be available.

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows continued
monitoring of the benefit/risk balance of the medicinal product. Healthcare professionals are asked to report any
suspected adverse reactions via

United Kingdom
Yellow Card Scheme
Website: www.mhra.gov.ukfyellowcard or search for MHRA Yellow Card in the Google Play or Apple App Store.

4.9 Overdose

Symptoms of overdose

Signs of overdose may not be apparent immediately post-injection. Should accidental injection or ingestion occur, the
patient should be medically monitored for several days for signs and symptoms of general weakness or muscle
paralysis. Admission to hospital should be considered in patients presenting with symptoms of botulinum toxin type A
poisoning (generalised weakness, ptosis, diplopia, swallowing and speech disorders, or paresis of the respiratory
muscles).

Too frequent or excessive dosing may enhance the risk of antibody formation. Antibody formation may lead to treatment
failure.

Overdose of NUCEIVA depends upon dose, site of injection, and underlying tissue properties. No cases of systemic
toxicity resulting from accidental injection of botulinum texin type A have been observed. Excessive doses may produce

local or distant generalised and profound neuromuscular paralysis. No cases of ingestion of botulinum toxin type A have
been reported.

Management of overdose

In the event of overdose the patient should be medically monitored for symptoms of excessive muscle weakness or
muscle paralysis. Symptomatic treatment should be instigated if necessary.

5. Pharmacological properties
5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Muscle relaxants, other muscle relaxants, peripherally acting agents, ATC code: MO3AX01.
Mechanism of action

Botulinum toxin type A (Clostridium botulinum neurotoxin) blocks peripheral acetylcholine release at presynaptic
cholinergic nerve terminals by cleaving SNAP-25, a protein integral to the successful docking and release of
acetylcholine from vesicles situated within the nerve endings, thereby leading to denervation of the muscle and a flaccid
paralysis.

After injection, there is an initial rapid high-affinity binding of toxin to specific cell surface receplors. This is followed by
transfer of the toxin across the plasma membrane by receptor-mediated endocytosis. Finally, the toxin is released into
the cytosol with progressive inhibition of acetylcholine release. Clinical signs are manifest within 2-3 days, with peak
effect seen within 4 weeks of injection.

Recovery after intramuscular injection takes place normally within 12 weeks of injection as nerve terminals sprout and
reconnect with the endplates.

Clinical efficacy and safety
Giabellar lines

540 patients with moderate to severe glabellar lines seen at maximum frown who felt their glabellar lines had an
important psychological impact (on moed, anxiety/or depressive symptoms) have been included in the
European/Canadian clinical study.

NUCEIVA injections significantly reduced the severity of glabellar lines by 1 point or greater at maximum frown for up to
139 days, as measured by the investigator assessment of glabellar line severity at maximum frown.



mnz-rmzmmmwm-%?umuMsm Score of 0 (none) or 1 (mild) at Day 30 by Investigator
" ey e Populati

Responders for the Absolute Difference

Ermary Efficacy | Placsbo | BOTOX | NUCENA | potoxvs. | MUCEVAVS. | NUCENAVs.
ndpoint Placebo Placaba BOTOX

Numbar 248 2021244 2061235

Porcantag 42% 828% 87.2% T8.6% 83.1% 4.4%

s CI) (00.98) | (78.1,87.5) | (83.0,915) | (665.855) | (70.3.694) | (-1.9.108)

Pyalue 0,001 <0001

Glabollar Line Scale (GLS) D=no lines, 1=mikl, 2=maderale, I=severe
Twa days afler injection, |znm)umn5rmummmwmmanumwm
NUCEIVA were by

o P {none or mild severity at maximum frown).
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A at Maxi for NUCEIVA Treated Subjects, by Baseline GLS Score at
Maximum Contraction, ITT Population

NUCEIVA {N=245)

Baseline GLS Score at Maximum Contraction gsmu'?waoy a.s-snﬂ_wmumm
2 (Moderate)
Number 3582 25062
Porcantage 58.5% 40.3%
3 (Severo)
MNumber 41179 1081179
Percentage 26% 60.3%
Glabeliar Line Scale (GLS): 0=no lines, 1=mild, 2=mod 3=severs. D i are based on the number of
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at for NUCEIVA Troated by 6Ls
Rest, ITT Population

NUCEIVA {N=245)
Baseline GLS Category at Rest GLS=0 at Day 30 at Maximum |  GLS=1 at Day 30 at Maximum
Contraction Contraction
51 (i.e., none or mild)
Numbar 617103 40103
P g 58.2% 38.8%
> (i.e., moderale or sovers)
Number 151138 93138
Parcentage 10.9% BT.4%
Glabefiar Line Scale (GLS); 0=no lines, 1=mild, . D are based on ihe number of
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Table § - Exp v Efficacy Endp. Gl Line Scale Score 2/=2 paints better at day 30 by Investigator
At Rest, PP Pop

R dors for the Absolute Difference

Exploratory Efficacy Placebo BOTOX NUCENVA  ["Brrove | NUGEIVAVS. | NUCEIVA Vs,

Placebo Placebo BOTOX

Number oz7 381149 32133

Parcentage 0% 24.2% 24.1% 24.2% 24.1% -0.1%

(% C) (0.0,128) | (17.5.31.8) | (17.1,322) |(114,323) | (113, 324) (-10.1, 8.9)

PValue 0.003 0.003 0.984

Thare are limited phase 3 clinical data with NUCEIVA in patients cider than 65 years.

Duration of response in the phase 3 study was 130 days, based on a 1 point GLS improvement.

A total of 922 patients participated in two 1 year open label uncontrofled studies, and over the course of these studies,
the average patient received 3 treatmants.

The psychological impact of glabellar lines was confirmed at study entry and although a benaficial effect could not be
effects on patient reparted outcomes were demonstrated as

compared io placebo. Further, the effects of NUCEIVA on psychological wellbeing and patient reporied oulcomes wens
comparable to BOTOX, the active control used in the pivotal study.

5.2 Pharmacokinetic properties

NUCEIVA has not been detected in the peripheral blood g injection al the recommended dose.

and {ADME) studies on the active subsiance have not been
performed due to the nature of this product.

5.3 Preclinical safety data
Non-clinical data reveal no special hazard for humans based on conventional studies of acule and repeat dose loxicity.

Reproduction toxicity

The potential impact of NUCEIVA on fertility has not been | g in animais. rats, daily
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6. Ph p
6.1 List of excipionts

Human albumin
Sodium chioride

6.2 Incompatibilities
In the absence of compatibiiity studies, this medicinal product must not be mixed with other medicinal products.
6.3 Shell life




Unopaned vial

30 months

Beconstituted solution

Chemical and physical in-use stability has been demonstrated for 72 hours at 2 - 8°C.

From a microblological point of view, the preduct should be used i fiately. If not used i dintely, in-use slorage

times and conditions prior to use are the responsibility of the user and would normally not be longer than 24 hours at 2°
o 8°C, unless reconstituion/dilution has taken place in controlied and validated aseptic conditions.

6.4 Special precautions for storage

Store in a refrigerator (2°C - 8°C)
For slorage condilions after reconslitution of the medicinal product, see section 6.3.

6.5 Nature and contents of container

Vial (Type | glass) fitted with a stopper (chiorobutyl rubber) and & seal (aluminium).
Pack size of one.

6.8 Special precautions for disposal and other handling

R should be perf in with asaplic tachnique principles. NUCEIVA is reconstituted with
sodium chioride 9 mg/ml| (0.9%) solution for injection. As per the dilution table below, the amount of sedium chioride 9
mgimi (0.9%) solution for injection (s drawn up into a syringe in order to obtain a reconstituted solution at a concentration
of 4 Units/0.1 mL.

50 Unit wial
| Amount of solvent added (sodlum chieride 8 mgimi (0.9%) |1.25 mL
| solution for injection)
| Resulting dose (Units per 0.1 mL) 4 Units

Tha central part of the rubber cap should be cleaned with alcohol,

The solution is praparad by injecting the solvent slowly into the vial with a neadle through the rubber stopper and by
gently rotaling the vial avolding bubble formation. The vial has to be discarded if the vacuum does not pull the solvent
into the vial. Once reconstituted, the solution should be visually inspected prior o use, Only clear, colorless solution
without particles should be used.

Reconstituted NUCEIVA (50 Unita/1.25 mL) is injected using a sterile 30 gauge needle. Four Units (4 U7 0.1 mL) are
administared in each of the § injection sites (see Figure 1) 2 injections in each cormugator musde (inferior medial and
mﬁan\eﬁaw]m1 |mchmnlrnmwus muscle for a total dose of 20 Units.

Wm-»mm

Immediately after use, and prior to disposal, unused reconslituted NUCEIVA solution in the vial andior the syringe must
be inactivated, with 2 mL of dilute sodium hypochlonite solution at 0.5% or 1% (Javed solution) and should be disposed of

in with local

Used vials, syt and should not be amptied and must be di ded inlo I and

disposed as a Medical Bi Wasle in with local requi

In the mnl of an wﬁaam when handling the product, whather in the vacuum-dried state or reconstituled, the
P below must be initated immediately.

* The loxin is very sensilive to heatl and certain chemical agents.
« Any spillage must be wiped up: either with an absorbent malerial soaked in a solution of sodium hypochlorite (Javel
wodmud.J in the case of (he vacuum-dried product, or with a dry absorbent material in the case of (he reconstiluted
+ Contaminated surfaces must be cleanad with an absorbent material soaked in a solution of sodium hypochlorite (Javel
solution) and then dried.
« If @ vial is broken, carefully collect the pieces of glass and wipe up the product as stated above, avoiding cuts to the
skin,
= I splashed on skin, wash with a solution of sodium hypochlorite and then rinse thoroughly with plenty of water,
« If splashed into the ayes, ringe eyes thoroughly with plenty of water or with an eye wash solution,
W the injector injures himself (cuts, pricks himself), proceed as abova and take Ihe appropriate medical steps.
These i fons for use, g, and should be strictly followed.
7. Marketing authorisation hokler
Evolus Pharma B.V.
Apoliotaan 151
1077 AR Amsterdam
The Netherlands
8. Marketing authorisation number(s)
PLGE 556810002
9. Date of first authorisation/renewal of the authorisation
01/01/2021
10. Date of revision of the text
112021
Company Contact Details
EVOLUS INTERNATIONAL LTD
Address www

First Floor West, Davidson House, Forbury Square , httpa:ifwww.evolus.com/
Reading, RG1 3EVU, UK

Medical Information e-mail

Medical Infermation Direct Line evoluseurope@druginfo.com
0800541302



